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STANDARD SAMPLE No. 8b
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BESSEMER STEEL, 0.1, CARBON
CARBON. z PHOSPHORUS. SULPHUR. |MANGANESE.
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8 .003 | .103 .103 .099 | .385 | 0.39 | .021
AVERAGE....____ J106 | 0102 | .104 | 101 | 105 | .103 | .391 | .39
GENERAL Av.___ .003 .104 . 103 .390 '] .020 | .008 | .008

1 Same by bismuthate-arsenite method.

.. Nore.—The percentages of carbon by direct combustion reported for this steel varied from .050 to .075 per cent and rechecking
failed to oring them closer together. It was therefore decided to issue the certificate without the carbon values.
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This standard is not recommended for colorimetric carbon determinations, because of uncertainty
_as to the condition of the carbon.
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